
Statement of Qualifications

City of Margate

Design Build 
Continuing Services
RFQ NO. 2025-004

April 2, 2025



City of Margate Design Build Continuing Services  |  RFQ NO. 2025-004

AECOM	

0 Title Page

City of Margate

Request for Qualifications Title/Number:
Design Build Continuing Services 

RFQ No. 2025-004

Submitted by:
AECOM Technical Services, Inc.

110 E. Broward Boulevard, Suite 700
Fort Lauderdale, FL 33301

Office: 305.444.4691

Contact Persons:
Scott Thibault, PE, DBIA

Project Executive 
scott.thibault@aecom.com

978.496.7237
Brian Stitt, PEng, CBC, DBIA 

Project Manager
brian.stitt@aecom.com

954.629.4444

Due Date:
April 2, 2025  | 11:00 AM



aecom.com

1
Transmittal Letter
[...]
18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.)

Will has 28 years of experience supporting water treatment plant optimization, supply development, and design. His area of 
expertise is pressure driven membrane desalination processes, RO and membrane softening, including those with conventional 
pretreatment, coarse filtration, and chemical addition. Will served as the process design engineer for design-build WTP projects, 
including the Town of Davie RO WTP, and the City of Hialeah RO WTP.
19. RELEVANT PROJECTS

a. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

Town of Davie, Progressive Design-Build Wastewater and Water 
Treatment System Expansion, Davie, FL

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2014 2014
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE o  Check if project performed with current firm

Technical Lead. Responsible for preliminary ROWTP design and plant commissioning in support of developing an alternative 
brackish water supply and phase out of an existing lime softening facility. Scope of services comprised defining water quality and 
treatment goals, process selection, preparing process flow and instrumentation diagrams, equipment sizing, and site planning. 
b. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

TECO Reverse Osmosis Water Treatment Plant and 15-mile Effluent 
Force Main, Lakeland, FL

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2016 2016
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE o  Check if project performed with current firm

Technical RO Process Lead. Supported process optimization leading to the design and construction of an industrial integrated 
membrane system. Scope of services included pilot testing, design, and commissioning of a 5.7-mgd water treatment plant, 
expandable to 17-mgd. Treatment includes high-rate clarification, media filtration, and salinity reduction using a combination of 
reverse osmosis and membrane softening membranes. 
c. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

City of Oldsmar, Reverse Osmosis Water Treatment Plant, Oldsmar, FL
PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2013 N2013
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE o  Check if project performed with current firm

Technical Lead. Responsible for the development of alternative potable water supply. Scope of services included pilot testing, 
preliminary design, final design, construction oversight, and plant start-up commissioning. The facility comprises a 3-mgd 
membrane treatment process with new raw water well field, reverse osmosis membrane skids, post-treatment, and storage. 
Adding to the benefit of protecting fresh groundwater supply, the facility is LEED certified and expandable to 4-mgd 
d. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

City of Hialeah Reverse Osmosis WTP Pilot Testing, Design and Start-
up Services, Hialeah, FL

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2017 2017
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE o  Check if project performed with current firm

Technical Manager. Responsible for developing and executing a RO water treatment pilot demonstration, design and system start-up. 
The system includes brackish raw water wells, chemical pretreatment, cartridge filtration, RO desalination, chemical post-treatment, 
storage and high service pumping. Treatment capacity is 10-mgd, expandable to 17.5-mgd future capacity. Project deliverables 
included pilot testing protocols and summary report, detailed design, and cost estimating for a 20-year Design-Build-Operate project 
delivery. Commissioning services included start-up of the RO skids, chemical feed systems, and membrane cleaning systems.
e. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

Peace River, Regional Water Treatment Plant Expansion, Arcadia, FL
PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2010 2010
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE o  Check if project performed with current firm

Technical Lead. Responsible for coordinating start-up and operation of a conventional surface water treatment plant expansion. 
. The Authority retained AECOM under an existing final design and construction contract to operate the newly constructed 
treatment train. Scope of services included preparing standard operating procedures, training of in-house staff, optimization of 
upflow solids contact clarifiers and sand filtration processes, and 24/7 plant staffing over a 4-month period.



City of Margate Design Build Continuing Services  |  RFQ NO. 2025-004

AECOM	 SF 330 Page 13

E. RESUMES OF PERSONNEL PROPOSED FOR THIS CONTRACT 
12. NAME 13. ROLE IN THIS CONTRACT 14. YEARS EXPERIENCE

Keith Sears, PhD, PE Process Engineering
A. TOTAL B. WITH CURRENT FIRM

28 26

15. FIRM NAME AND LOCATION (City and State)

AECOM Technical Services, Inc., Winnipeg, MB, Canada
16. EDUCATION 17. CURRENT PROFESSIONAL REGISTRATION (State and Discipline)

PhD, Environmental Health Engineering 
MSc, Environmental Health Engineering
BSc, Civil & Environmental Engineering

Professional Engineer: FL #96147; OH #68619; TX #143993

18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.)

Keith is AECOM’s North America Practice Leader for Nutrient Removal. He has over 25 years of experience specializing in the area 
of advanced wastewater treatment. Keith has a broad knowledge of wastewater treatment processes. His experience with design, 
construction, and commissioning allows him to fully assess options as a system including the resulting impacts on operations, 
rather than only focusing on individual unit processes..
19. RELEVANT PROJECTS

a. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

City of Orlando, Conserv I Treatment Optimization and Upgrades 
Evaluation, Orlando, FL

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2020 N/A
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Process Engineer. Responsible for the process design and evaluation of expanding Orlando’s Conserv 1 WRF from 7.5-mgd to 
10-mgd and ultimate expansion to 15-mgd. The facility is currently being designed to meet AWT standards 5/5/3/1 with the 30% 
design complete. Included in the design is new screening and grit removal, refurbished equalization, expansion of BNR treatment 
with a Bardenpho configuration, new blowers, clarification, filtration, and chlorination. 
b. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

Salt Lake City, Water Reclamation Facility, Salt Lake City, UT
PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

Ongoing Ongoing
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Co-lead Liquid Stream Process Engineer. Responsible for the liquid stream upgrade for this new 48-mgd facility. Features of 
the liquid stream upgrade includes a new raw water pump station, new screening and grit removal, new primary clarifiers, new BNR 
bioreactors, new secondary clarifiers, and new disinfection system. The current trickling filter/activated sludge process will remain 
operational until the new liquid stream process is brought on-line in 2025.

c. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

City and County of Honolulu, Sand Island WWTP MBR Secondary 
Treatment Upgrade, Honolulu, HI

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

Ongoing Ongoing
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Senior Process Engineer. Responsible for the WWTP upgrade, expanding it from primary treatment to MBR secondary 
treatment. Features of this project include the conceptual and detail design of a 20-mgd membrane system, designed to 
treat approximately 25 percent of the total plant flow, meeting the first stage of the requirement to meet secondary treatment 
standards by the year 2025. Provided senior review of preliminary designs, layouts, phasing approach, and as subject matter 
expert (SME) for the MBR bid submissions.
d. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

City of Orlando, Conserv I Treatment Optimization and Upgrades 
Evaluation, Orlando, FL

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2020 N/A
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Process Engineer. Responsible for the process design and evaluation of expanding Orlando’s Conserv 1 WRF from 7.5-mgd to 
10-mgd and ultimate expansion to 15-mgd. The facility is currently being designed to meet AWT standards 5/5/3/1 with the 30% 
design complete. Included in the design is new screening and grit removal, refurbished equalization, expansion of BNR treatment 
with a Bardenpho configuration, new blowers, clarification, filtration, and chlorination. 
e. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

City of Fort Myers, South & Central AWWTF’s Primary Treatment and 
Digestor Blower Improvements, Fort Myers, FL

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

Ongoing Ongoing
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Process Design Lead. Responsible for wastewater process modeling and design of recommended improvements for the 
replacement of surface aerators and mixers at the City’s South and Central AWWTFs.



City of Margate Design Build Continuing Services  |  RFQ NO. 2025-004

AECOM	 SF 330 Page 14

E. RESUMES OF PERSONNEL PROPOSED FOR THIS CONTRACT 
12. NAME 13. ROLE IN THIS CONTRACT 14. YEARS EXPERIENCE

Ryan Edison Modeling
A. TOTAL B. WITH CURRENT FIRM

21 19

15. FIRM NAME AND LOCATION (City and State)

AECOM Technical Services, Inc., Grand Rapids, MI
16. EDUCATION 17. CURRENT PROFESSIONAL REGISTRATION (State and Discipline)

MS, Civil Engineering. University of Michigan, Ann Arbor
BS, Civil and Environmental Engineering, University of 
Michigan, Ann Arbor

Professional Engineer: CT #24975

18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.)

Ryan is one of AECOM’s senior hydraulic engineers specializing in complex hydrodynamic modeling for analysis of bridge sour and 
sediment transport. He has undertaken bridge scour studies ranging from dynamic tidal environments to using 3D Computational 
Fluid Dynamics (CFD) modeling to evaluate complex bridge scour at piers. He has also done a number of physical bridge scour 
inspections for the State of Connecticut as part of a larger study to prioritize the State’s scour critical bridges. He has applied a 
wide range of numerical models related to surface water modeling such as SWAN, STWAVE, ACES, EFDC, SRH-2D, RMA-2/4, RMA-
10, SED2D, FLOW3D, and Fluent.
19. RELEVANT PROJECTS

a. (1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

City of Stockton Regional Wastewater Treatment Plant Upgrades, 
Stockton, CA

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2017 N/A
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

CFD Modeler. Performed CFD evaluation of chlorine contact basin. Using a numerical dye test performed testing at 40 and 64 
mgd with and w/o baffling.
b. (1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

Walnut Creek Wastewater Treatment Plant Expansion,  
City of Austin, TX

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2019 N/A
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

CFD Modeler. Provided CFD modeling services to support design. Modeled aeration basin performance and mixing with INVENT 
mixers. Evaluated various inlet arrangement on final clarifiers. Optimized the recycle channel and splitter boxes. 
c. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

City of Toronto, Ashbridges Bay WWTP, CFD Evaluation of the Primary 
Clarifiers, Toronto, ON

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2012 N/A
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

CFD Modeler. Performed CFD modeling of primary clarifiers 7 to 9 as part of the P Building Upgrade Project at Ashbridges Bay 
Treatment Plant which is a conventional activated sludge plant with a rated design capacity of 818 ML/d and combined sewer peak 
flows of 3,200 ML/d. The CFD model was used to evaluate the capacity and potential limitations of the existing tanks and to evaluate 
potential modifications to the existing tanks to improve performance and/or capacity through use of horizontal baffling, Lamella Plates, 
and CEPT.
d. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

Woodward Avenue Wastewater Treatment Plant, CFD Hydraulic 
Evaluation of Primary Clarifiers, City of Hamilton, ON

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2016 N/A
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

CFD Modeler. Performed a CFD evaluation of the primary clarifiers at the Woodward Avenue WWTP. There are 14 clarifiers with 
a total peak capacity of 1520 MLd. The existing clarifiers have high velocities within the hoppers. CFD evaluation is being used to 
select optimum design modifications. Project includes numerical dye testing and the drift-flux sub-model to handle the density 
differences within the clarifier.
e. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

North Hudson Sewerage Authority, West New York WWTF, CFD 
Evaluation of Secondary Clarifiers, NY

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2012 N/A
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

CFD Modeler. Used 3D CFD modeling to evaluate the performance improvements from proposed finger weir modifications to the 
effluent troughs circling the tank – namely the installation of Stamford baffles. CFD modeling effectively capture the strong density 
“waterfall” entering the tank through the central inlet tower.



City of Margate Design Build Continuing Services  |  RFQ NO. 2025-004

AECOM	 SF 330 Page 15

E. RESUMES OF PERSONNEL PROPOSED FOR THIS CONTRACT 
12. NAME 13. ROLE IN THIS CONTRACT 14. YEARS EXPERIENCE

Sheldon Barnes, PE Process Mechanical Lead
A. TOTAL B. WITH CURRENT FIRM

22 22

15. FIRM NAME AND LOCATION (City and State)

AECOM Technical Services, Inc., Fort Lauderdale, FL
16. EDUCATION 17. CURRENT PROFESSIONAL REGISTRATION (State and Discipline)

BS, Mechanical Engineering Professional Engineer: FL #71360
18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.)

Sheldon is a mechanical engineer with experience in water and wastewater design and improvement, soil and groundwater 
assessment, and remediation at sites contaminated with petroleum hydrocarbons and chlorinated solvents. Specifically, his 
experience includes designing and constructing water and wastewater treatment facilities, pumping stations and rehabilitation of 
other various facilities. Sheldon brings extensive experience in evaluating existing conditions, site planning, and designing upgrades 
and conversions of existing and aging facilities.
19. RELEVANT PROJECTS

a. (1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

Town of Davie, New WTP and WWTP Progressive Design-Build, Davie, 
FL

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

Ongoing Ongoing
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Project Engineer. Prepared planning and conceptual design reports, which included developing population projections, 
calculating water and wastewater demands, and identifying and evaluating wastewater alternatives, performing influent 
wastewater quality analysis, and selecting process equipment for the wastewater treatment plant. Support engineer and site 
safety officer at the project site during the construction of 6.0 mad RO WTP and 3.5 mgd MBR WRF.
b. (1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

Collier County, South County Reverse Osmosis Water Treatment Plant 
Expansion, South Collier County, FL

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

Ongoing Ongoing
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Conducted inspections of various on-site system components, created punch list items, reviewed submitted shop drawings and 
Operation and maintenance manuals, and created and maintained project photo directories documenting the contractor's time 
and materials progress for the 8-mgd reverse osmosis expansion of the regional water treatment plant in South Collier County, 
Florida.
c. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

Miami-Dade County, Hialeah Water Treatment Plant I Miami Springs 
Wellfield Rehabilitation, Hialeah, FL

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2019 N/A
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Project Engineer. Responsible for the process mechanical and civil design of 23 raw water wells with pump houses as part of the 
wellfield improvements.
d. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

City of Miramar, Historic Miramar Infrastructure Improvements - 
Phase 3, Miramar, FL

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2022 2022
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Project engineer for the construction of a wastewater collection system for the City of Miramar, Florida. This system was part of the 
final phase of a sewer septic tank replacement and utility system improvement program in Eastern Miramar which includes sanitary 
sewer, potable water and stormwater infrastructure upgrades and improvements.
e. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

La Salle Drainage Improvements, Jacksonville, FL
PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

Ongoing Ongoing
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Project Engineer. This design build project included a 117cfs pump station, 6,500 LF of stormwater piping and related electrical, 
structural, civil and i&C work. 



City of Margate Design Build Continuing Services  |  RFQ NO. 2025-004

AECOM	 SF 330 Page 16

E. RESUMES OF PERSONNEL PROPOSED FOR THIS CONTRACT 
12. NAME 13. ROLE IN THIS CONTRACT 14. YEARS EXPERIENCE

Anthony Catalano Jr., PE Structural Lead
A. TOTAL B. WITH CURRENT FIRM

17 17

15. FIRM NAME AND LOCATION (City and State)

AECOM Technical Services, Inc. - Design-Build Center of Excellence, Chelmsford, MA
16. EDUCATION 17. CURRENT PROFESSIONAL REGISTRATION (State and Discipline)

MS, Structural Engineering, University of Massachusetts
BS, Civil Engineering, University of Massachusetts

Professional Engineer: CT (#33316), MA, CA, DE, NC

18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.)

Mr. Catalano is a Senior Structural Engineer and Deputy Structural Department Manager with experience in all aspects of structural 
engineering design, engineering computer analysis, construction services, and structural condition assessments. He has 
experience in the analysis, design, field investigation, condition assessment, and retrofit of reinforced concrete structures for water 
and wastewater treatment facilities and ancillary structures. Mr. Catalano also has experience providing structural engineering 
design oversight and managing structural efforts.
19. RELEVANT PROJECTS

a. (1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

Town of Davie, Design-Build Water and Wastewater System 
Expansion, Davie, FL

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2014 2014
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Structural Lead. Provided the structural design and construction support of the new water treatment and wastewater treatment 
facilities, which includes both treatment facilities, an administration and chemical building, several pump stations, storage tanks, 
and a power generator building.
b. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

Springfield Regional Wastewater Treatment Facility, Nutrient Removal 
Upgrade and Related Facility Improvements, Springfield Water and 
Sewer Commission, Agawam, MA

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2020 N/A

(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Structural Lead. Provided lead structural engineering services for alterations of existing structures including evaluating the 
existing elements for revised loading due to replacement equipment.
c. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

City of Pittsfield, WWTP Nutrient Removal Upgrade, Pittsfield, MA
PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2016 Ongoing
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Structural Lead. Led AECOM’s structural portion of the project by taking the role as Engineer of Record and developed the structural 
design for an upgrade to an existing wastewater treatment facility, including a alterations to an existing Sludge Dewatering Building, a 
new Blended Sludge Tank, a new TWAS Storage Tank, and a new Gravity Thickener with a new splitter box structure for future 
expansion of an additional Gravity Thickener.
d. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

City of Stockton, RWCF – Modifications Project, Stockton, CA
PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2020 N/A
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Structural Lead. Provided Lead Verifier responsibilities as well as complete design review of an upgrade to an existing wastewater 
treatment facility including modifications to an existing headworks, a new Screenings Collection Building, a new Screenings Handling 
Canopy, a new Headworks Structure, Influent Pump Station, and Electrical Building, a new Aeration Basin, a new Secondary Treatment 
Electrical Building, a new Blower Building, 4 new Secondary Clarifiers, a new RAS Pumping Station, a new Tertiary Diversion Structure 
and Control Vault, a new Disc Filter and UV Disinfection Facility, a new Final Effluent Pump Station, and other ancillary structures.
e. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

Massachusetts Water Resources Authority, On-Call Services 
Contracts, MA

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2021 N/A
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Structural Lead. Performed Structural Engineering for On-Call Services Contracts at the Deer Island WWTP in Boston, 
Massachusetts. Work included structural condition assessments for long-term serviceability and installation of new equipment, 
structural analysis of existing facilities to determine applicability of modification, and assistance in constructability analysis.



City of Margate Design Build Continuing Services  |  RFQ NO. 2025-004

AECOM	 SF 330 Page 17

E. RESUMES OF PERSONNEL PROPOSED FOR THIS CONTRACT 
12. NAME 13. ROLE IN THIS CONTRACT 14. YEARS EXPERIENCE

Daniel Aspesi, PE Electrical Lead
A. TOTAL B. WITH CURRENT FIRM

14 14

15. FIRM NAME AND LOCATION (City and State)

AECOM Technical Services, Inc. - Design-Build Center of Excellence, Chelmsford, MA
16. EDUCATION 17. CURRENT PROFESSIONAL REGISTRATION (State and Discipline)

BS, Electrical Engineering, University of Massachusetts, 
Dartmouth

Professional Engineer: MA

18. OTHER PROFESSIONAL QUALIFICATIONS (Publications, Organizations, Training, Awards, etc.)

Mr. Aspesi is an electrical engineer with experience in the design of wastewater treatment facilities including wastewater collection, 
pumping, treatment and disposal systems. He has provided designs of electrical distribution systems, fire alarm, security, lighting, 
gas monitoring and telephone. His experience includes the design of medium and low-voltage electrical distribution systems 
utilizing switchgears, motor control centers, variable frequency drives, transformers and other distribution equipment. His designs 
have included coordination of mechanical process, HVAC and control systems for treatment facilities. 
19. RELEVANT PROJECTS

a. (1) TITLE AND LOCATION (City and State) (2) YEAR COMPLETED

WWTP Upgrades Design-Build-Operate, City of Springfield, MA
PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2023 Ongoing
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Electrical Engineer. Upgrades at the second largest WWTF in New England. Improvements include over $25 million of upgrades, 
the majority of which is associated with secondary treatment upgrades including the installation of over 24,000 diffusers, mixed 
liquor recycle pumping, anoxic zone mixing, and process control instrumentation systems.
b. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

Town of Davie, Water Treatment Plant and Water Reclamation Facility, 
Davie, FL

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2014 2014
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Electrical Engineer. Provided electrical engineering design and construction support for a 6 mgd reverse osmosis water 
treatment plant (expandable to 12 mgd) and 3.5 mgd membrane water reclamation facility (expandable to 7 mgd.) The electrical 
design included a new 13.2kV distribution system, double-ended distribution via switchboards and motor control centers and a 
13.2kV standby generator facility with 5MW of capacity and future expansion to 10MW. 
c. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

City of Stockton, Regional Wastewater Control Facility Modifications, 
Stockton, CA

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2020 2025
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Electrical Engineer. Electrical Engineer responsible for the design of a $190 million facility upgrade with a peak flow of 105mgd. 
The process upgrades consisted of primary, secondary and tertiary improvements. Provided electrical design consisting of 
modifications to the 12.47kV distribution system, 3MW standby diesel generator and various downstream 480VAC distributions. 
The facility also included communications and lighting systems
d. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

Massachusetts Water Resources Authority, Gravity Thickener 
Rehabilitation, Deer Island Treatment Plant, MA

PROFESSIONAL SERVICES CONSTRUCTION (If applicable)

2021 2021
(3) BRIEF DESCRIPTION (Brief scope, size, cost, etc.) AND SPECIFIC ROLE  Check if project performed with current firm

Electrical Engineer responsible for the design of a $14 million gravity thickener rehabilitation project at the Deer Island Treatment 
Plant. The design includes the replacement of the gravity thickener collection equipment, including drives and controls, for each of 
the six (6) existing gravity thickener tanks.
e. (1) TITLE AND LOCATION (City and State)	 (2) YEAR COMPLETED

City of East Providence, Water Pollution Control Facility/Collection 
[...]
approach resulted in even greater nitrogen removal within the 
secondary system.

A new odor control ventilation and ductwork system is 
installed in the pretreatment building to capture odorous 
air from the room and under existing channel covers. The 
new ventilation system will exhaust to an existing odor 
control unit onsite.

Plant Electrical System Upgrades include replacement of the 
existing main plant switchgear, incoming electrical service 

feeders, and secondary electrical feeders throughout the facility. 
Duct banks will be separated for reliability. Over 5,000 linear feet 
of new duct bank is included in the project. Replacement of the 
Facility’s 250 kW emergency generator.
Ventilation System in Grit and Screenings Building include a new 
HVAC system will be installed in the existing Grit and Screening 
Room (the Headworks). The existing ventilation system is past 
its useful life, and the new HVAC system will provide 12 air 
changes per hour into the room and heat during the winter 
months.

Utilizing the design-build model allowed for early interface with 
key subcontractors and equipment providers. AECOM designed 
and permitted the main capital improvements within nine 
months but was able to purchase long lead items early in the 
design process. This helped alleviate supply and pricing issues 
facing the industry.

25. FIRMS FROM SECTION C INVOLVED WITH THIS PROJECT

(1) FIRM NAME (2) FIRM LOCATION (City and State) (3) ROLE

a. AECOM Technical Services, Inc. Chelmsford, MA Design-Builder



City of Margate Design Build Continuing Services  |  RFQ NO. 2025-004

Relevance to Margate Section E Key Personnel
	; Design-Build
	; Four new odor control 

systems to treat odorous air 
from the pretreatment and 
sludge handling buildings

	; New electrical MCCs and 
distribution equipment

	; New grit removal, 
classifying, and washing 
systems

	; New flat aluminum covers 
for sludge holding tanks

	; MOPO
	; Electrical and I&C 

disinfection

Scott Thibault, Project Director
Dan Aspesi, Electrical
T.J. Catalano, Structural
Sara Papazian, I&C

Contract Value: $54M

AECOM	 SF 330 Page 28

F. EXAMPLE PROJECTS WHICH BEST ILLUSTRATE PROPOSED TEAM’S  
QUALIFICATIONS FOR THIS CONTRACT

20. EXAMPLE PROJECT KEY NUMBER

7

21. TITLE AND LOCATION (City and State) 22. YEAR COMPLETED

WWTP Upgrades Design-Build-Operate, City of Lynn, MA
PROFESSIONAL 

SERVICES
CONSTRUCTION  

(If applicable)

2021 Ongoing
23. PROJECT OWNER’S INFORMATION

a. PROJECT OWNER b. POINT OF CONTACT NAME c. POINT OF CONTACT TELEPHONE NUMBER

City of Lynn Steve Frederick (718) 596-2400
24. BRIEF DESCRIPTION OF PROJECT AND RELEVANCE TO THIS CONTRACT (Include scope, size, and cost)

As part of a design-build-operate contract, there are significant 
mandatory capital improvements at the WWTF, as well as at the 
RPS, to be designed, constructed, and commissioned within the 
first 4 years of the service contract. Veolia retained the 50-50 
Joint Venture entity of AECOM and C.H. Nickerson (DBJV) to 
design, construct, and commission all the mandatory capital 
improvements of the service contract.
Some of the improvements AECOM is performing include:
•	 Odor Control – Replace the headworks and gravity 

thickener odor control systems, replace the gravity 
thickener covers with flat extruded aluminum covers, and 
modify the odor control ductwork at the primary clarifiers 
and sludge dewatering building.

•	 Administration Building and Maintenance Building – 
Architectural upgrades such as kitchen and locker room 
refurbishments.

•	 Sludge Thickening – Provide two new rotary drum 
thickeners (RDTs) with flocculation tanks, install new 
washwater and Thickened WAS pumping and piping 
system, and install new polymer containment area and 
polymer system.

•	 WAS Pumps – Upsize two existing WAS pumps for 
continuous feed to new rotary drum thickeners.

•	 Headworks – Replace three of the four existing aerated grit 
chambers with HeadCell units with a total capacity of 110.8 
mgd, convert a portion of the existing tanks to a dry well to 
house grit removal pumps, install grit classifiers and a 35 
MGD screening facility in the footprint of the former fourth 
aerated grit tank.

•	 Primary Scum Handling – Install new scum trough flushing 
water system and two submersible chopper pumps with 
recirculatory system.

25. FIRMS FROM SECTION C INVOLVED WITH THIS PROJECT

(1) FIRM NAME (2) FIRM LOCATION (City and State) (3) ROLE

a. AECOM Technical Services, Inc. Chelmsford, MA Design-Builder



City of Margate Design Build Continuing Services  |  RFQ NO. 2025-004

Relevance to Margate Section E Key Personnel
	; AECOM design-build 

project
	; Award winning MOPO
	; Electrical and I&C
	; Filtration
	; Disinfection 
	; Public relations

Scott Thibault, Principal
T.J. Catalano, Structural
Lee Davis, Safety
Sara Papazian, I&C
Daniel Aspesi, Electrical
Andrew Detwiler, Estimating

Contract Value: $57M (Engineering and Construction Cost)

AECOM	 SF 330 Page 29

F. EXAMPLE PROJECTS WHICH BEST ILLUSTRATE PROPOSED TEAM’S  
QUALIFICATIONS FOR THIS CONTRACT

20. EXAMPLE PROJECT KEY NUMBER

8

21. TITLE AND LOCATION (City and State) 22. YEAR COMPLETED

Woonsocket Water Treatment Plant, Woonsocket, RI
PROFESSIONAL 

SERVICES
CONSTRUCTION  

(If applicable)

2022 2022
23. PROJECT OWNER’S INFORMATION

a. PROJECT OWNER b. POINT OF CONTACT NAME c. POINT OF CONTACT TELEPHONE NUMBER

City of Woonsocket Jonathan Pratt (401) 767-9220
24. BRIEF DESCRIPTION OF PROJECT AND RELEVANCE TO THIS CONTRACT (Include scope, size, and cost)

AECOM, in a joint venture with a construction partner, was 
selected to design, build, and operate a new 7 mgd water facility 
in Woonsocket, RI. The new water treatment plant recycles 
its washwater discharge, thus protecting the environmentally 
fragile Blackstone River – often cited as one of the nation's 
most polluted rivers. The project also included a new raw 
water pumping station, large diameter raw and finished water 
transmission mains, new rapid mix, filtration and disinfection 
facilities, and new clearwells and finished water pump station.

The AECOM team designed a cost-effective plant for the City 
that met the performance, quality, and schedule requirements 
of the project. The project site for the new treatment facility 
included a rocky hill and the team found the optimal placement 
of the facilities to balance cut, fill, and rock removal thereby 
minimizing cost. Our process layout provided for gravity 
flow from the rapid mix system all the way to the end of the 
treatment process at the finished water pump station wetwell, 
which reduced operating costs and eliminated the need for 
intermediate pumping. This provided both a capital expenditure 
savings and a lifecycle savings.

This award-winning project included a Public Education 
Learning Center Area within the WTP. The centerpiece of the 
Public Education Learning Center Area was provided at the 
main entry where interactive displays, exhibits, and models are 
located.

AECOM’s design also provided strategically located water 
quality monitoring points that allows operator flexibility to vary 
process trains to address variations in raw water characteristics; 
process control monitoring is provided with online analyzers 
and SCADA to recognize and correct any deviations related to 
treated water quality with control stations on the process deck 
so that operators can quickly access current treatment results.

Employing Qualified, Local Construction Firms and 
Resources

The Joint Venture team included many local engineering, 
construction, and equipment supply firms including 
geotechnical, surveying, civil site, piping, electrical, SCADA, and 
dozens of material supply companies. Craft labor was drawn 
from local labor halls and the project provided significant job 
opportunities to the local labor market.

25. FIRMS FROM SECTION C INVOLVED WITH THIS PROJECT

(1) FIRM NAME (2) FIRM LOCATION (City and State) (3) ROLE

a. AECOM Technical Services, Inc. Chelmsford, MA Prime Design-Builder



City of Margate Design Build Continuing Services  |  RFQ NO. 2025-004

Relevance to Margate Section E Key Personnel
	; Design-Build Project
	; Water Conservation
	; Facilities Improvements
	; Influent pumping, screening, 

and grit removal systems
	; Secondary Biological 

Treatment Systems
	; Tertiary filtration and 

disinfection systems
	; SCADA upgrades
	; MOPO
	; Electrical Upgrades

T.J. Catalano, Structural
Sara Papazian, I&C
Daniel Aspesi, Electrical

Contract Value: $206M

AECOM	 SF 330 Page 30

F. EXAMPLE PROJECTS WHICH BEST ILLUSTRATE PROPOSED TEAM’S  
QUALIFICATIONS FOR THIS CONTRACT

20. EXAMPLE PROJECT KEY NUMBER

9

21. TITLE AND LOCATION (City and State) 22. YEAR COMPLETED

Regional Wastewater Control Facility Upgrades, Stockton, CA
PROFESSIONAL 

SERVICES
CONSTRUCTION  

(If applicable)

2025 2025
23. PROJECT OWNER’S INFORMATION

a. PROJECT OWNER b. POINT OF CONTACT NAME c. POINT OF CONTACT TELEPHONE NUMBER

City of Stockton Art O'Brien, PE (916) 790-0218
24. BRIEF DESCRIPTION OF PROJECT AND RELEVANCE TO THIS CONTRACT (Include scope, size, and cost)

Delivery Model/Role of Respondent and Key Firms

This progressive design-build project is being delivered by 
AECOM/Lyles JV as the prime design-build contractor and 
engineer of record. The project is nearing completion.

Self-Performance

AECOM self-performed 100% of the design; Lyles self-
performed 65% of the contract.

Scope Details

The Stockton Regional Wastewater Control Facility (RWCF) 
occupies approximately 690 acres adjacent to the San Joaquin 
River. The RWCF was first constructed in 1922. The RWCF was 
incrementally expanded to accommodate growth. The City was 
issued a new National Pollution Discharge Elimination System 
(NPDES) permit. Also, the City is under a time schedule order 
(TSO) to meet strict disinfection by-products limits on total 
trihalomethanes.

With budget constraints and a plethora of existing problems the 
principal challenge for the City and the AECOM/Lyles Design-
Build Team was to develop a significantly more cost-effective 
approach for project:

•	 Add New Core Treatment Processes. To position 
the Stockton plant for its next 50 years of operation, 
more modern and energy efficient unit processes were 
recommended to best meet current and anticipated future 
regulatory requirements while minimizing life cycle costs. 
Proposed new core processes included a modernized 
headworks, BNR activated sludge, disk filtration, UV 
disinfection, and centrifuge dewatering.

25. FIRMS FROM SECTION C INVOLVED WITH THIS PROJECT

(1) FIRM NAME (2) FIRM LOCATION (City and State) (3) ROLE

a. AECOM Technical Services, Inc. Chelmsford, MA - Sacramento, CA Design-Builder



City of Margate Design Build Continuing Services  |  RFQ NO. 2025-004

•	 Water Conservation. RWCF flow records showed an 
average difference between influent and effluent flows 
was as much as 8 mgd. This implied that seepage and 
evaporative losses of water across the approximately 700 
acres of ponds and wetlands were resulting in a significant 
loss of water to the delta. Thus, bypassing the ponds during 
normal operations would have the benefit of enhancing 
water conservation by returning significantly more flow to 
the river.

•	 Repurpose Existing Structures. To obtain continuing 
value for the City’s past investment, existing structures 
could be modified and repurposed to contribute to a 
simplified process flow scheme. Examples included: 
converting the existing biotower pump station to a new 
secondary effluent pump station; and altering the existing 
gravity thickener for use as a centrate equalization tank.

•	 Make Personnel Facility Improvements. A modern plant 
needs the support of a skillful workforce. The DB team 
proposed to provide modern facilities to promote maximum 
efficiency for plant staff.

The AECOM/Lyles JV worked closely with the owner to refine 
the GMP to successfully convert the Phase 1 project to the 
Phase 2 contract. Scope items included new influent pumping, 
screening, and grit removal systems, new secondary biological 
treatment systems, new tertiary filtration and disinfection 
systems, and new solids handling facilities to replace an existing 
oxidation pond and overland flow treatment system.

Major process equipment includes large vertical turbine solids 
handling pumps, perforated fine screens, conical tray grit 
removal systems, primary and secondary clarifier mechanisms, 
aeration blowers and diffusers, submersible mixers, tertiary disc 
filters, UV disinfection system, sludge centrifuge, and associated 
electrical, control, and SCADA upgrades.

"The AECOM-Lyles team has shown an exceptional degree 
of collaboration and innovation partnering with the City of 
Stockton."

– Art O'Brien, PE, Project Manager 
 City of Stockton RWCF Design-Build

AECOM	 SF 330 Page 31



City of Margate Design Build Continuing Services  |  RFQ NO. 2025-004

Relevance to Margate Section E Key Personnel
	; Treatment Systems and 

Processes O&M 
	; Capital Improvements and 

Retrofits
	; Repair and Replacement
	; Industrial Pretreatment 

Program (IPP)

Scott Thibault, Principal
Sarah Papazian, I&C
T.J. Catalano, Structural
Daniel Aspesi, Electrical
Andrew Detwiler, Estimating

 

Contract Value: $180M

AECOM	 SF 330 Page 32

F. EXAMPLE PROJECTS WHICH BEST ILLUSTRATE PROPOSED TEAM’S  
QUALIFICATIONS FOR THIS CONTRACT

20. EXAMPLE PROJECT KEY NUMBER

10

21. TITLE AND LOCATION (City and State) 22. YEAR COMPLETED

Wastewater Treatment Facility & Hybrid Sewer Collection System 
DBO, Town of Provincetown, MA

PROFESSIONAL 
SERVICES

CONSTRUCTION  
(If applicable)

Ongoing Ongoing
23. PROJECT OWNER’S INFORMATION

a. PROJECT OWNER b. POINT OF CONTACT NAME c. POINT OF CONTACT TELEPHONE NUMBER

Town of Provincetown James Vincent (508) 487-7060
24. BRIEF DESCRIPTION OF PROJECT AND RELEVANCE TO THIS CONTRACT (Include scope, size, and cost)

Phase 1 System (2001 – 2006)

AECOM provided design-build services and managed 
operations for a new $18.4 million wastewater collection, 
treatment, and disposal system, the first such system for this 
popular resort community on Cape Cod. AECOM, as prime 
contractor, provided design, permitting, architectural services, 
construction inspection and management, community relations, 
and procurement of all major equipment for the collection and 
treatment systems. 

AECOM designed and secured state revolving fund approval 
for an innovative hybrid collection system that uses both 
grinder pumps and vacuum systems. The process consists 
of 25,000 feet of vacuum sewers, 3,000 feet of low-pressure 
sewers, and 3,400 feet of gravity sewers. The low-pressure and 
gravity sewers tie into the extremities of the vacuum system. 
The wastewater is transported by a central vacuum pump 
station that serves almost 525 properties and has a peak 
hourly flow rate of 1.4 mgd. The central vacuum pump station 
pumps the collected wastewater to a new 0.575-mgd treatment 
plant built on a former landfill on a busy state highway. After 
processing through a sequencing batch reactor, treated effluent 
is transported to four underground disposal areas, which were 
modeled to avoid impacts to Cape Cod’s sensitive groundwater 
zones. 

Phase 2 System Expansion (2006 – 2008)

Following the completion of the initial Phase 1 construction, 
AECOM prepared a facilities plan for the expansion of 
Provincetown's collection system to the remaining portions 
of town. AECOM evaluated alternatives and recommended 
ways to extend the collection system to those areas. AECOM's 
analysis included an evaluation of the wastewater treatment 
plant's current capacity to determine whether it needed to be 
expanded to handle the additional flow.

Between 2007 and 2008, the collection system was expanded 
at a cost of ~$7M to serve additional properties under Phase 2. 
An additional 15,500 ft. of 8-inch and 10-inch diameter gravity 
sewers were constructed to serve properties in the Shank 
Painter Basin and Cape End Manor areas. The Phase 2 project 
included three pump stations, the largest of which conveys up 
to 600 gpm 3,000 ft. through an 8-inch-diameter force main to 
the WWTF. 

Phase 3 Expansion (2008 – 2013)

Based on the success of Phase 1 and Phase 2 and available 
capacity at the WWTF, a Phase 3 sewer extension project 
was developed to sewer additional areas. AECOM provided 

25. FIRMS FROM SECTION C INVOLVED WITH THIS PROJECT

(1) FIRM NAME (2) FIRM LOCATION (City and State) (3) ROLE

a. AECOM Technical Services, Inc. Chelmsford, MA Prime



City of Margate Design Build Continuing Services  |  RFQ NO. 2025-004

engineering and permitting services for the $18.7M Phase 
3 expansion. This project, funded through a federal stimulus 
program, involved the installation of 13,700 ft. of 8-inch 
gravity sewers, 19,800 ft. of 6-inch and 8-inch force main, and 
five submersible below-grade pump stations. As part of this 
expansion, some properties were redirected from the Phase 1 
vacuum system to the Phase 3 gravity sewer. Redirecting this 
flow freed up capacity for the addition of new properties in the 
downtown vacuum system area.

Phase 4 Expansion (2013 – 2019)

Between 2013 and 2019, the collection system was further 
expanded under Phase 4. The $4.9M Phase 4 project consisted 
of the construction of sewer extensions in the Bayberry and 
Province Lands/Bradford Street areas. The Bayberry subarea 
collection system consists of one below-grade pump station 
and approximately 200 linear feet of 8-inch diameter gravity 
sewers. The pump station conveys flow through approximately 
1,200 linear feet of 6-inch force main which discharges flow to 
the Phase 2 gravity sewer system. The gravity sewer and pump 
station were designed to accommodate future flows from the 
surrounding Bayberry neighborhood. The Province Lands/
Bradford Street sewer extension consists of approximately 
5,100 linear feet of 8-inch and 10-inch diameter gravity sewers 
connected to the existing West End pump station. 

Phase 5 Expansion (2019 – Present)

Over the past few years, AECOM has developed a Phase 5 
project which includes five (5) key elements:

1.	 Construction of a new Peak Flow Storage Tank (PFST) at the 
WWTF

2.	 Replacement of the WWTF’s existing Disk Filters

3.	 Replacement of the WWTF’s existing UV System

4.	 Construction of a new Effluent Pump Station at the WWTF

5.	 Additional Sewer Connections in the collection system

AECOM provided engineering and permitting services for 
the $8M Phase 5 expansion and is currently overseeing the 
construction of this work.

Phase 6 Expansion (2022 – Present)

AECOM is currently working with the Town to develop a $75 
million expansion which will expand the sewer town-wide. The 
proposed Phase 6 project will include the following:

•	 Expand wastewater treatment capacity from 750,000 gpd 
to 1.125 MGD

•	 Provide additional subsurface effluent disposal beds to 
provide increased disposal capacity

•	 Expand the wastewater collection system to serve the 
entire town

AECOM	 SF 330 Page 33



City of Margate Design Build Continuing Services  |  RFQ NO. 2025-004

AECOM	 SF 330 Page 34

G. KEY PERSONNEL PARTICIPATION IN EXAMPLE PROJECTS

26. NAMES OF KEY PERSONNEL 
(From Section E, Block 12)

27. ROLE IN THIS CONTRACT 
(From Section E, Block 13)

28. EXAMPLE PROJECTS LISTED IN SECTION F

1 2 3 4 5 6 7 8 9 10

Scott Thibault, PE, DBIA Project Executive ● ● ● ● ● ● ● ● ●
Brian Stitt, PEng, CBC, DBIA Project Manager ● ● ●
Carolyn Bonaventura, CGC, DBIA Deputy Project Manager / 

Pre-construction ● ●
Simon Baker, PEng W/WW Plant - QA/QC ● ●
Chris Hill, PE, BCEE, ENV SP W/WW Plant - QA/QC ● ●
Lee Davis, CSP Safety Director ● ● ● ●
Bozho Handjiev, PE Design Manager ●
Rick Ulkus, CGC

Construction Manager 
/ Constructability and 
Sequencing

●
Bill Snow, PE Water/Wastewater Engineering ●
Will Lovins, PhD, PE Water/Wastewater Engineering ●
Keith Sears, PE Process Engineering ●